CREALITY

Multi-Function Module Machine User Manual
LI BEAEAN(E B AR

[=

.

e ©°
1 |
EEEoomD L I QN oo
i J
©® ©
5




Content ez

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions beforeoperating the Printer. Our teams will always be ready to render you
the best services. Please contact us via the phone number or e-mail address provided
at the end when you encounter any problemwith the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the Storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

BHRBIB=4R/:

RS ER B QAR S R o N T EER S B, BB ER Z A FARIRZIRA S,
H SRR BA BRI R TR,

BB = 4B 2V & N IR R RNIIRS A E RS IR I BRI AR, EIRIRSL
PP ARV ERIE. I S BA DT R,

N T GRS BT AL TRATN G, TR AT UM T A TS &R EMIR
BEHLE R EBA R B AR (5 R IR BIAE X e IR PR R AT AT

PIRB=4E M www.cxsw3d.com AT LUE L AR = 4B W FHARR BB B R A =
SEREEERAEER.

m o

o (= >

Notes
{ERZAN

Assemble the 3D Printer

483 3D FTENML

Use the 3D Printer
{FAA3DFTENH],

Level the Heated Bed

BE

Load Filament

R

Start Printing
FAFTED

Use the Laser Engraving
fERECRRZIMN

Use the CNC Engraving

{EFCNCREZI



’

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

LB DR ERER AR B HRN T ARER AN, BRERNEINNSHEMM 7K,

2 BB ANBEEZ N7 1B RS RRMNE, BR AR EEEN. R D ERIER;

3VBEBTEM R BEIRENIRA SN E AR ENIFEA, Mg R IMTENITENRE;

AR RIEGFFEM, LIRIERET KBNS HRIT;

SVEMERZIEPEREM” RERLNE, BEASYINTHRIRL, BRELFRIGET AN =FLIEE;

6 IB7I1EFT ENH T AR B HEARIEIE LUK ALK, LD LE ISR 200, B A B A E;

TOBMERIEN BN REFESRESA), U R shER Y A S B EME NS ERTIEASE;

8 EHTENTE R A R FI Ak RREB T ARk ERFEMEIET %, BIEME7ERBFMERBEL, UpHIZ25;

O BT MR, ERATERTEOVER T, BT HRIHTENNMA S B, AR LAMENITEN ML S ENEY;

10\ FHRTE10% LUTFHY LE, 1B R B AR KENER MERAEN, URERABHE;

1L AHIEE BRIV, BDTEFNRE N FohREB IR RAITENF M, TIEES BB XRS;

12, fEAENETIRETT N~ R 5 REFEM BN ER AR GEM, 1ETRETRE, M 2ERRE ™ RITNEERET N~ RS REMEMIMENESR.
EGERR LR ERF R o

e e e e e e e e e e e e e e e e = -



Introduction &&®n

Filament holder|#}%2

Z axis motor 1|Z3HEE#11
Z axis motor 2|Z4EE#12

Z axis module|Z4#iE4R —

Replaceable module| T E#ti%4A
Extrusion mechanism
g

X limit switch|XEhPRAIFF % = CREALITY
Nozzle|FiH

X axis motor|X4HEEA

Y axis motor| Y4 EEH]
Z limit switch|Z3PRALFF %

Volt. itching switch
Hotbed platform[iI#ATFE& oltage switching

BRI IREhFF R

Storage card slot &USB port
i REFUSBIEN
Power switch|EBJREFF %

Display screen| 2R

Base frame|[EE/E




Parameters #&2#

3D Printing Basic Parameters|3DTENE A S8k Laser Engraving Basic Parameters| iyt B ZIE 25 %k

M = P-01
odel |25 cro Engraving size |BZIR < 200*200mm
Printing Size | BRELR~F 200*200*200mm Wood lastic. leather. et
Supported filament|sz#§1# » paper, pastic, ‘eather, etc.
Molding Tech | AL A FOM pp |seisrif KA A R T
Nozzle Number | k¥ 2 1 File format|S2 XX 180 JPG
Slice Thickness | 7T R2 0-mm-0.4mm Slice Software | AIFRE I F IR CrealityWorkshop-en
Nozzle Diameter | BilEE&E Standard 0.4mm | #5E20.4mm
Precision | {TEDF&E +0.1mm
Filament | ¥TED#4%} 1.75mm PLA
CNC Engraving Basic Parameters|CNCREZIE 4885
File Format | J1 5 S2##8 30 STL/OBJ/AMF
Working Mode | $TEDF =, Online or Storage card offline | BXATLSR 72 & =R Engraving size [BZIR <t 200*200mm
Slice Software | AIEA YIS | Creality Slicer/Cura/Repetier-Host/Simplify3D Main SPiNdIIeglgg\t%lonalSPeed 4800rpm Max
Pty
Power Supply | BUE EBIE Input| #A:AC115/230V  50/60Hz -
— Supported filament|3#s#1ky | OO0 Paper, PCB, plastic, etc.
Output Voltage | 5itHEBE 24V AR K. PCB. 284}
Total Power | BUETHE 350W Standard cutter size[tREc7JER T HRCSStufs&%ﬁ%ﬁ%ﬂgﬁiﬁer4F4*l
Bed T HRRERE <100°
ed Temp | AARBERE Loe File format|Sz i #4838 JPG
Nozzle Temp | ISR = RE <250°C - :
Drill chuck clamping range 0.3-0.4
Resume Print | BfE845T Yes| B SERAKIFEE oamm
Filament Detector | Bffshia No| % Slice Software | EJFZ A HfE CrealityWorkshop-zh
Daul Z-Axis | XX Z%# Yes| B
language Selection | FRZE{])Hk Yes | B
Operating System | EBRIZIER S Windows XP/7/8/10 MAC/Linux
Printing Speed | $TENRE <180mm/s,Normal|E& /3 30-60mm/s




Parts List Z&ptEe

& 5

o Base Frame x1 0 Gantry Frame x1
JEREE ANES

=

0 Acrylic sheet x1 e Board x1

e Filament(200g) x1

vV ¥

o 3D Print Head x1 e Laser Machine Head x1
3D¥TENSL b 2P

D

@ Power Cord x1
223

Carving Platform x1

e CNC Machine Head x1
BEZIF &

CNCRfEZI

@ Tool Box x1

W5 iR AR ##4(200g) IA8 TR
- PN - n
_ < Tool list TR&®:
- Fi e
o—t Wrench & Screw Driver x1 D @ Storage Card & x1 - @ Spatula x1 < @ Pliers x1
[ll: RFMIRLT) Card Reader 7] \ SO
AR R
/ Nozzle Cleaner x1 M4*8Hand Twist Nut x10 @ @ M4*8 Hexagon Socket x6 r @ M4*8 Hexagon Socket x6
pitay M4*8FiTiRLL Cap Screws Button Head Screws
M4 X 87 A Bl Sk iR 4« M4 X 87~ A B Sk 48 £«
F@F M4 T-Nut x6 [ == o} Filament Holder x1 Filament Holder x1 M4*50 Hexagon x4
e MATEUZR @ ¥z .- Tube with Nuts Countersunk Head Screw
KERESG M4*507< kIR L
, ] A&B Code x4 .Q—ﬂ @ CNC Safety Goggles x1 \ @ Teflon Tube x1 G @ Spare Parts x1
ABEB{F CNCPA#PRRER HEARE &
T M5*40 Sems Screw x12 ' @ Versatile Wrench x1 ' @ M3X10 Set Screw x6 ﬁ @ Laser Safety Goggles x1
M5*404H &84 ESN S M3X10EHE kiR BB ERIE
R Type Clamp x2 / Engraving Tools x1 ‘d M4 butterfly nut x4 / Cable Ties x 1
§ @ REYLE R @ 7] @ MAYREIRE s




Install the Gantry Frame =75

Put the gantry on the base, tighten and fix it with 8 M5*40 combination screws
FA8TMS* 40 BB LK e VRN E T IREE L, I EEIE

o Base Frame x1
5323

e Gantry Frame x1
pANES

M5*40 Sems Screw x8
M5*404H 5184




Install the 3D Print Head %t3D37e0%

Install the machine head and fix it with 3 thumb screws or 3 M4*8 hexagon socket cap screws

REEN K, ASTFITIRLS3TAMA X N7 A B LR 41T REIE

o 3D Print Head x1
3DTENSK

’

M4*8Hand Twist Nut x3
M4*8FiTiRLL

@ M4*8 Hexagon Socket x3
Cap Screws

M4 X 87 BB KR 2L

%o

ce

N




’

@ M3X10 Set Screw x4
M3X10EHE kR 2

Install the Z axis and X axis Limit Switch ZszsfxmRaFF <

Fix the limit switch for Z axis and X axis with 2 M3*10 cylindrical head screws
FRATIM3X 10EIHE Sk 48 224 75 X3 PRI FF X EIE

Y7774

T




Cable Connection &&i4
l.Insert signal wire into machine head 2.Connect the X axis motor line 3.Fix the line of X axis limit switch and X axis motor with R type clip

LEESEEAK 2 EEXMENE 3. FRE R EEXHRLFF XX HL

®

@ R Type Clamp x1
REYLE

1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
1 - 1
L= - I
1 Z ﬂ 1
1 E 1
1 = 1
1 o o = 1
1 5 1
| S = 1
1 . 1
1 1
1 1
1 1
1 - 1
1 G 1
1 < 1
1 = 1
1 1
1 1
1 o / 1
1 @ 4 1
1 1
| 7 |
1 / 1
1 1
1 1
\ 1
\ /




Cable Connection &&iE4

4.Connect the Two Z axis motors line 5.Install decorative belt, clip the motor wire of Z axis into the profile slot for Z axis.

4ERRZHEBANL 5. RN, FZ BN L REZMEIEE

—~ :

Ny ”, !

@ © @ A~ //4/ :

GQ: @@ ) :
=_ BEBRAZHEE RRVEIR T AN, 1§ 2B L \NBUM B S L EIRT

Take out the decorative tape that has been inserted into the Z-axis profile
groove, and insert the Z-axis motor wire into the profile groove and attach
the decorative tape.

©
©)
N




Cable Connection &&4

6.Fix the signal cable with R clamp, M4*8 Hexagon Socket Button Head Screws, M4T nut 7.Power connection
6.FARELF M4 X 8RN ATEKIEL MATRURBEEESL T EARR

Caution
@®Select the correct input voltage to match your local mains (115/230V)
@®Damage can occur if voltage is set incorrectly.
@ Connect the power cord and turn the power switch to 1 to turn it on.
@®Do not connect or disconnect the cables when the machine is powered on.
© IR ERRIEN BE I CEER AR (115/230V)
OMRBERERIEN, FIREESEMBIA,
O ER ARG RIFF XIRE 1 R5ENRTFFAL
© L FBERN, BEERARFIERS

D

@ Power Cord x1

IR

7

@ M4*8 Hexagon Socket x1
Button Head Screws
M4 X 87 A IR KR 22

Bk
@ M4 T-Nut x1

MATELR R

®

@ R Type Clamp x1
REILE

1]

5




7 Bed Leveling gx¥a
. Tighten four levelmg nuts at the bottom of the platform before initial tevelmg . Select “Setting” —Leveling, clicking number ®/2/®/@®/G
FRATEE, ITETARBNEMATES 28FRE-RT, REHFO/Q

CREALITY S eveling CREALITY

(=)

on the numbe
Leveling Refuel

B 5

Motor Control Language

Settings

® o/25°

CREALITY 3 ; CREALITY




3.Move the nozzle the front/left leveling screw and adjust the platform height by turning the knob underneath (The thickness of a piece of A4 paper).

4.Use a piece of A4 paper (standard printer paper) to assist with the adjustment, making sure that the nozzle lightly scratches the paper.Complete the adjustment
of the screw on all 4 corners.Repeat above steps 1-2 times if necessary.Keep adjusting until there is slight resistance on the A4 paper from the nozzle.

5.Click number ® to test if the platform gap is proper.Repeat above steps once or twice if necessary

3IERNBIEEIRL £ SN TR, TS HTENTE ABIEE —EL FRIEF ISR, BEEL90.1mm (—KA4RREE) o

4. FRATAT AR B —IKA4LREHBNIA T, fEIIE NS RETEA4LR L 7= RITR . BORSER UM A LIATIR LRI TS . RETAEE B BITERIRNA4 R BT RE RS2 55k B IR IS BV R PR /o
5.REHG, NAFEFEERESSE, WELEAIEE ERPEIL-2R

@ @
J
© @

The nozzle is too far away from the platform, so the
consumables can not adhere to the platform.
BT AT, M T AT S Lo

©

Filament are extruded evenly, just sticking on the platform.
FABTHIS, NIFIEF S Lo

The nozzle is too close to the platform, and the filament are
not extruded enough, even scraping the platform.
BIRET AL, #MFT LR, BEEIF TS,




9 Preheating

ke

SN

Method 1

CREALITY Co CREALITY

Lo &  #®

Control Settings Manual Cooling

Method 2

CREALITY onty CREALITY

& v o] #

Control Settings Automatic Manual Cooling

HiEL

« CREALITY

=

Head selection

FiE2

L CREALITY

=

Head selection

© o/25%¢ ® o/21°¢ ® o/27%¢

CREALITY Set tem CREALITY

Nozzle temp: Nozzle temp:

oo [ —

Hotbed temp: Hot:bed temp:

CREALITY

~260°C

CREALITY




Install The Rack zz#ize

Attach the Bracket with two M4*8 Hexagon Socket Button Head Screws and two M4 T-Nut, Attach Spool Holder with included Nuts.
When you wait for the temperature to rise, hang the filament over the Filament Holder

2P MAX 87 A T EKLBLFIMATRESEERIRESE, BERBIEEMNE, SESHHRE AN, BFEMEEREL,

Filament(200g) x1
#4 (200g)

=0

Filament Holder x1

Filament Holder x1
Tube with Nuts
HERIZE

7

M4*8 Hexagon Socket x2
Button Head Screws

M4 X 875 AT Bk i 24 0
For smoother printing, the end of the filament
should be placed as shown above.
@ AT IRF FERFTED, A B R IR (L B R INEFR.
M4 T-Nut x2

MATEUZE



Load Filament ##

Insert the Teflon tube into the pneumatic joint.When the temporary temperature hits the target temperature, press and hold the
extruding module's spring and feed in the filaments to the nozzle and keep await until you see liquid filament comes out of the nozzle.
ReaEmAREL, SENREAT BITEER, REFHEE, BEMBAFEIV I EEREUE, FEIBIEL B MR L AR TN
BERHTM.

Tl Rl XY

® o S ° S o

00 - . /
R —

Tips: How to Replace the Filament?

1. Cutting filament near the Extruder and slowly feed new filament until they are fed into the new filament.

2.Withdrawing the filament quickly and feeding the new faliment after nozzle preheated and filament pushed a little forward.
Tips: ST EHRFEA?

B E— FEFREFT MBI, M EREN, EERMIBRENSHE AL,

F5EZ TR, B RS — TG, DR FE, FEMEN.




12 Start Printing
FHYRTTED

ﬁ ICREALITY]

Creality Creality Slicer
Slicer_1.2.3.msi

=

1. Double click to install the software. | &£

2.Double click to open the software. | T4

Configuration Wizard X

Custom RepRap information

Configuraton Waard

Configuraion Waard
hat b of machns o

Ad Omon

s vz it el yeu | ©°

Ootter ex; Rophas, W
@custom

The catectin o sceymof
T cose T s v

[y pl—r|

Rephap machines can be vastly dfeent, 52 here you can s your o satngs.
52 sre 9 e the cefuk profk befre g o1 your e,
1£youlke 3 ol rofs foryeurmache acced,

i e i1 5 o G

Yo il it ey rstal Mt e Speiter s,

prr— =

Mahine vt ¢ (em) (300

Maine depth Y (rm) a0

Mainebeioht 2 (nm) [ac]

ks s ) s

stedbed [u]
e conter 008 (resteck) (]

o [hmm ] [ G

<ok Gnes |

3. Select language—Next—Select

your machine—Next—Finish. Loait

==

i
Oc100
D WA
EURSEEREN|
HIES: (chind O CRID40/CR30405
Ocranso
Ocrsoso
Ocsos
Ocr10ma

Oerao
O pro

OEnder3/Ender3 pro/
Ofnders

OB Huin: Repie
©amnE
ESRAESIEERD
T
RERSA
E T

==m5 x

ICREALITY] » B »

fd
FEHIHLA S G R Creality Slicer

FENEIFER LA B oI B EHE

TEEATHEN Z BRSNS P M.
ORI PV T Siathub Eifit
RS TEAIER: arin or Sproter

L= (o1 |

e [200

R 200

o B -
T

RTHERF %] . . P . o
Tivahe 000) _gEnEostod) (] 4.0pen the software—Load—Select the file>Wait for slicing to finish

FTF QI8 = F R4 —Load (GREUMH) >

<eack [ rash Gancel

<o e

Gncel |

3ARRIERIB S — Next—E RN
H A —>Next—Finish, TR E.



13 Start Printing
FHaFTED

CREALITY CREALITY @«

Selected file

5

g

CREALITY B CREALITY «
6.Insert the Storage Card — Select - PR
“Procedure Selection” — Select file
5.Generate G-code, and save the gcode file to TF card. in the Storage card — Print
4R G RKBE—~RE BAFHER>EFEE->FHERIX

H—>FHIAFTED

File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer

characters or other special symbols to the slicing software manual in the memory card!

XHBFEAAT FHHET, TN FHEMAGHTS BRI RAHERIRBAIFE, B REE- R A SRR F!




14 Transform into a Laser Engraver rugtrmzim
Use to (jog mode)move the 3D Printing Module to the illustrated position.

M (mopiEsl) 1 3D TENRABB T FIE R E,
Click“Setting” = “Move” —Click "Z + / Z-" to move the Z axis, with a gap of 60-80mm between machine head and the upper surface of workpiece
RERE > B’ > R & 2/ 27 E S E, HKEE B T 8 RE60-80mm

CREALITY

Control

Refuel
ENT)

(&

Motor Control Language

Yeais:

[2¥58 100.0

CREALITY

BERG




Transform into a Laser Engraver stz
2.Pull out the signal cable, remove the 3 screws, replace the laser engraving head, fix the laser module to the X axis and insert the signal cable.

2 RIS Sk, IR T3TURL, BIEUCREZISK, BAUURARE R X HHENE S %o

Caution
Please turn off the power and disconnect
the power before operation.

BAFRIER KA, FHUTFF IR

e Laser Machine Head x1
BRI

L

M4*8Hand Twist Nut x3
M4*8FiTiR4

[

@ M4*8 Hexagon Socket x3
Cap Screws

M4 X 8P7< A RISk 22




16 Transform into a Laser Engraver gtz
Click“Control”’—Click “Machine head selection” —Select laser machine head (no need to return to home)
R EHRIRG - R VKSR BRIk RRERER)

CREALITY ( CREALITY

R

Automatic Manual Cooling

selection CREALITY

Q) o/28°C )

CREALITY

CREALITY

IITEORE

Click "Z +/ Z-" to move the Z axis, with a gap of 60-80mm between
machine head and the upper surface of workpiece
RE 777 B S Th, H KRR T4 ERME60-80mm




4.Place the material , Immobilize the material
A TREM KL, BEME

E Transform into a Laser Engraver usisstm i

Tips:1.Please make sure to take safety precautions
against accidents

2.Make sure the fixtures and binder clips don’ t
impede the movement of the linear modules.
RERT. LIESHTFE2MIFERE, URERE
2 FRERAR RIS EAIEAIEE)

Non-standard

IFAREC




18 | Laser Head Focusing sutskais

Turn the knob to adjust focal length until a focal point appears on the wood plate—Double click | to position
BER BESH IR S, Eﬂm&rmﬁﬁamﬂm. AT REAL

o o ﬁ el o0 |
I ° e 0 |
A o =ri 2 I
© o
e
o @
Laser Safety Goggles x1
oSkl 55

Tipsiazrs
1.Please wear laser goggles in advance to protect yourself from laser damage during your operation.

2.Please operate safely, to prevent yourself from touching the running laser printing head and laser
irradiation range to get injured.

U2EdIEF, REIBIFEULR S, BRELHE
2IERDIR(E, BB TIEREVBUITEN KRS IRETEE, URR 5.




19

Start Laser Engraving siagestz)

Double click to install the software. | Z&Z##  2.Double click to open the software. | {TF 4

s o

CrealityWorksh CrealityWarksh
op{ent2013-5-1 oplzht2019-9-1

Q.exe D.exe

Creality Workshop

N

Creality Workshop

Notes: For details on the software instructions, please refer
to the slicing software manual in the memory card!
BRI RAERIRRIFE, B REE-RRT A SRR F!




20

Start Laser Engraving Fiagotmzl

Open CrealityWorkshop — Select Laser Engraving— Insert image — Generate bool — Save into Storage Card.

@ CreaiiyWorkshop.

{ Imageﬂm

2.Select the file you want to print, and “Open”.

Width 180 )
[ wia [m )

| Height [19.e12 [ e

'] et

3.Adjust the binary value to your satisfied size, and click
“Finish”.

4 Adjust the width and height within printer’ s printing
size. click “Export Gcode”to export the printing file.



21 Start Laser Engraving Fiasgotmzl

FTFFCrealityWorkshopZRfF—iE#F Bt vl Fr , NBE G- LTI~ R7E (REFDFER)

L || BEIE || WELfE || BATE

©um OmE ORs

q B9 ccoSwRE

S

@ Openie

4 e swem ) > awEs > wRER
e~ s
2
# wen
= e
@ Onedrive
=
= wER )
EL

LIERHTENER, B B o

3B EUBRERARIRENAN, RE TR

@ CreliyWorkshop e
- N
sz o \ merfe | wEIfe || wETk | saE

woze | | BHGeods |

© @ ®un OmE O=a
ATa] B8 censweRs

N\

i s =

]

e
[ mn o

! —
\ EEE 132 409
'Y

O 100m

Hifoesie

N

AR BERE . CERE ERITEIUTENEER,
R “SHGeode”, SFHITEN M,



Start Laser Engraving Fagemz)
6.Insert the Storage Card — Select “Procedure Selection” — Select file in the TF card — Start Laser Engraving

BANFER>EFREE>FHE- RN XA > TR

CREALITY Select CREALITY L )

Selected file

&

Contral Settings File List

lﬁgr

CREALITY CREALITY @«

PRt

praRIlES




Transform into a CNC Engraver mCNCREZIH

1.Pull out the signal cable, remove the 3 screws, replace the CNC engraving head, fix the laser module to the X axis and insert the signal cable.

LIRHIES L, IF T 3PURLL, BHCNCREZIK, RS EAR E R X #HHENES Ko

Caution
Please turn off the power and disconnect
the power before operation.

BRIERIB SR, FUTFF IR

e CNC Machine Head  x1
CNCREZIL

’

M4*8Hand Twist Nut x3
M4*8F 171822

@ M4*8 Hexagon Socket x3
Cap Screws
M4 X 87 MBItk iR 44




24 Transform into a CNC Engraver EmCNCRZIN

Click “Control”—Click “Machine head selection”—Select CNC machine head (no need to return to home)
R EHIRG - | “PHERE IZECNCHLE (RREERER)

CREALITY 2 CREALITY

G &
Select Control Settings.

3D Print Fan

) D/25°C &) o/27°C

CREALITY IR CREALITY k% CREALITY

RBRG

(288 100.0




Transform into a CNC Engraver mCNCREZIH

3.Remove the silicon carbon crystal glass on the platform 4.Installation of engraving platform 5.Place the material,immobilize the material

3BT e LEMRIIBIFT 4 REBZITE 5 WEMELEEMH

e Carving Platform x1
BEZITEA

0 Acrylic sheet x1

TR

L

A&B Code x4
A BE3F

|

M4*50 Hexagon x4
Countersunk Head Screw
M4*507<F kIR L

A 4

@ M4 butterfly nut x4
MAIRELR

——

Tips:1.If you install four A&B codes, the actual printing volume
will be smaller than the maximum size.

2.Please make sure to take safety precautions against accidents
BERT. LERAMYFZE EMRMZIRTERERARYT

2 S HMIF R EBAIFENE, UREMEIH




26 Transform into a CNC Engraver mCNCREZIH

Attach the CNC Engraving Tools , Move Z axis downward in 10mm, 1mm and 0.1mm until the drilljustt@ches the platform, double chkto position
Bt IRICNCISA E, B TR E1Z%, 4R A 10mm,Imm,0. 1mmit T 5, 5k AT eI T &, Wik TR

/
oo %
: n

Versatile Wrench x1
ZTRENRF

Engraving Tools x1
7]

Y-axis:

Zaxis:

"Q_ﬂ

CNC Safety Goggles x1

CNCRA#PERER
A
Tips:1.Drill of CNC machine head rotates at a high speed. Please move Z axis up for a certain | |
height to avoid the occurence of the drill damaging machine parts . Yz /)(_—’E\HTX\
Please wear CNC goggles to protect yourself from injury during your operation
Please use a multi-function wrench to fix the cutter to avoid falling off during printing Z4:

BERET LEECNCHKEHASREIER, WHUARZMGEEUBE, SRk RIFSET
BESED, BRFCNCIFER, HMFR2my, UREREN
EREAZSEIMRFERF 9], BRITENIZHRE




27 Start CNC Engraving FencEEz)

Open CrealityWorkshop — Select CNC Engraving— Insert image — Generate bool — Save into Storage Card.

Yoootd| @em O taser ® uline O Graesle O Hackhite

/7~ - ‘\

_]" Images ("jpeg *

p

- - = A .
1.Click“Open”. 2.Select the file you want to print, and “Open”.
/ @ CrealityWorkshop.
/ width [180 -
Height 116 612 | =
\| ==
B . 1 .
3.Adjust the binary value to your satisfied size, and click “Finish”. 4.Adjust the width and height within printer’ s printing size. click

“Export Gcode”to export the printing file.



28 Start CNC Engraving FHaCNCREZ

FTFCrealityWorkshopfRfE—i&#ZE “CNC” 1 7, il NEIE > LTI~ 1R 17ZE (RFERIEHE )

) W FEEE (0) > SRR » WRER

= AT || BEIE || WELE || WAL

// \‘\\ e
EREVTEE | .
\ ) Y

oie | @or Ok ©ous Oms O®a

x WS

Aafges (*ﬁ\

L

1 - - - ; - \: =

L8 S 2 ERREITENNXM, HYHTH

@ CreslitWorkshop o x
-
MO [cont -,/ \\ FHAT(E | BEIFE | ST | RATHE

AT !

Sdiceads |

1o | el SR
e 4 "
™ x MR =
S =

//

[ Ermm

\ ERE 132 499:|

\ Eioeode

BT ERMERAEIFENAN, mE Tl . 4B BRE . CBR S AEITEINITERER N,
M “SHGeode”, FHITENX o



29 Start CNC Engraving FACNCRE
6.Insert the Storage Card — Select “Procedure Selection” — Select file in the Storage card — Start CNC Engraving

BANEFER>EFEE>FHERNXX A > FFACNCREZ]

CREALITY CREALITY e

: Selected file

Control Settings File List

-

o

CREALITY CREALITY €«

FOEFRESE {4

IR v

Tips:1.Drill of CNC machine head rotates at a high speed. Please move Z axis up
for a certain height to avoid the occurence of the drill damaging machine parts ..
Please wear CNC goggles to protect yourself from injury during your operation
BERIRT. LEZECNCHKEAE BRI, BSUARZMaREEEE, &Rtk
SKBURHER SR 2 1R1(ESI2R, BIFCNCIPER, MFL2bhir, URERES




Circuit Wiring

FRRIRL

|

X axis motor

X HERAL,

Y axi
Y i

E2 axis motor

E2 HhEat,

is motor Z1 axis motor | | E1 axis motor
AL Z1 M ’ E1 AL

Z2 axis motor

Z2 % ?$ﬂ

B z-£92-01
TR

(] ]

I0E0 T0ED DOEE

o

=

° = =
T-292-01 (| Z-esz-0L z—m—oi alolo
[ S s S e w— o

(= = a)

(SO T

= @ E E

= == =

ood|l= - - FTT: T 1

O | « e - i1

£ Ll ‘ [
f Controllable fan| | Uncontrollable fan

%%%}\nput PIERES REJRRES

Heating pipe2
R e e |

Heating pipe1
DIFRET

Storage Card
FER R

Touch Panel
Interface

fRRRRED

0 00 o0oO0
O 00 0O

Micro USB Port
Micro USB 0

EXP1/12864
Screen interface
EXP1/12864
BEEO

0O 00 O0oO0
0O 00 O0oO0

X Limit switch
XEHBRAL

Y Limit switch
YHABRAL

Z Limit switch
Z HhBRAL

Reserved port
FEREO

Reserved port

RO

EXP2/12864
Screen interface
EXP2/12864
BREEO

BL-Touch
Reserved port
BL-Touch
gD

Nozzle thermistor
TSk 2HREL

Bed thermistor
TR

Nozzle thermistor
TRSK 1 B




Hot Swap Adapter Plate Circuit Wiring
RIRIER BRI

Motor adapter cable
RS

C

Nozzle thermal extension cable
TSR R

3.96 Terminal
3.96#F

B

IE‘ I}

2.54 Terminal
.54 F 2.54jermmal

2.541HF

B B

V.“
N2

]

W

E-axis motor line

EREBM L

= = ||| Cooling fan adapter cable
BN REEL

a.

- @

ERE

N
&t
]

]

Cooling fan line

Brown
fz3=)

(a = w)
(a = a)
(a = a) -
=} (e o] EJ Light blu
(=) ng § s 1 L
H . -
== -] Controllable fan adapter Nozzle thermal line
=1 a— AR N RREIEL TS
=] =
H — ;
CP-01_SPD Board il Controllable fan line d|(eray White
- g 0 ARREE 52 b
Nozzle heating tube adapter
= = i) T
m E gl ]ﬂ ®
= 0|
= = L1 .-
= 5 = = O




Trouble-Shooting

_u_,” st

AHEDN
f
4




HFEIRAE
wEaE ERER
. mHUE

2. HtiUE —
5. E#UB

R

AT

1. BB AT IEFIE

1. BIHEALEF B
2. ERESHRIEEESER

o

1. EmiEhE
= 2. ABRERE
1. B
2. BEHRE
MBI R 1. B

I I AR R B

—

g

‘ DR
s 1. L > RhmsR i
' | ‘ A
R o | 1. Eikh e
¥
2 seceeiE I I EiE }»
=
= | 1. B
” TRIRTS | 2. BERSEHE
@ = B I EER }—
£
[ 1. ERFEMEEREE
| 2. EiFEH
| 1. mEan }7
| 2, AEWERE




Due to the differences between different machine models, the physical objects and the final images can differThe
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

STNEARE, LS ERJEEMES, BT, SERBPRYITEE=ERXBRASIME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E-mail: info@creality.com cs@creality.com

RYTEIE=ZLERLRFRAE

AT REXRAOREERMTXER TWEE=#1201. 112
NERE: www.cxsw3d.com

AR #LL: 400 6133 882

0755-8523 4565




